&

CLASS ”A” AND ”B”
WATER ano/or WASTEWATER UTILITIES

COISOLIDATEDOQHNUAL REPORT

WS134 WS 10

Kingsley Service Company
782 Foxridge Center Drive
Orange Park, FL 32065-5776

from this Office

DIVISION GF
WATER AND SEWER

OFFICIAL COPY

Do Not Remove

FOR THE

YEAR ENDED DECEMBER 31, 1991

Form PSC/AAS 3 (_/90)



General Instructions

[
.

N
.

"

Bl b SRR o

T ——————— R e el b

3 -

[
-
.

3

=
(2]
.

- -

Prepare this report in conformity with the 1984 National Association
of Regulatory Utility Commissioners Uniform System of Accounts for
wWater and/or Sewer Utilities.

Interpret all accounting words and phrases in accordance with the
USDA.

Complete each cquestion fully and accurately, even if it has been
[...]
Galvanized Iron 2°
Galvanized Iron 3"

ORANGE PARK SYSTEM

December 31, 1991

Retired

End of

During Year During Year _ Year

Beginning Added
-of Year
16,672 -0-
391,220 -0~
21,152 -0-
8,509 -0-
304 -0-
1,231 -0-
33,829 18
5,081 -0-
1,334 -0-
412 -0-
780 -0-
2,045 99
45,531 2,360
310,518 8,861
26,834 -0-
ke 398 =0=
-867.447 _11.338
88 -0~
601 -0-
2 -0-
85 -0-
1,112 -0-
Page S-12A
Page__24

16,672
391,220
21,152
8,509
304
1,231
33,847
5,081
1,334
412

780
2,144
47,891
319,379
26,834
—1.935
878,782

88
601

85

1,112



December 31, 1991

KINGSLEY SERVICE COMPANY
ORANGE PARK SYSTEM
COLLECTING INTERCEPTORS & FORCE MAINS - SCHEDULE S5-12

Pipe Beginning Added Retired End of
Description Diameter _of Year During Year During Year _ Year
Cement Asbestos 4" 8,276 -0~ -0- 8,276
Cement Asbestos 6” 12,391 -0~ -0~ 12,391
Cement Asbestos 8" 2,800 -0- -0- 2,800
Cast Iron 4" 665 -0- -0- 665
Cast Iron 6" 2,280 -0- -0- 2,280
Cast Iron 8" 11,029 -0~ -0- 11,029
Cast Iron 10" 355 -0- -0- 355
Cast Iron 12~ 4,140 -0- -0- 4,140
Ductile Iron 3" 8 -0~ -0- 8
Ductile Iron 4" 86 -0- -0- 86
Ductile Iron 6" 2,784 -0~ -0- 2,784
Ductile Iron 8" 2,463 -0~ -0- 2,463
Ductile Iron 10" 1,529 -0~ -0- 1,529
Ductile Iron 12® 5,768 -0- -0- 5,768
Ductile Iron 14" 2,190 -0- -0- 2,190
Ductile Iron 16" 16,858 -0- -0- 16,858
Ductile Iron la" 5,945 -0- -0- © 5,945
PVC 374" 20 -0- -0- 20
PVC l11/2" 15 -0- -0- 15
PVC 2" 1,125 1,000 -0- 2,125
PVC 3" 20 -0- -0- 20
PVC 4" 10,908 -0~ -0- 10,908
PVC : 6" 43,764 -0- -0- 43,764

Page S-12B
Page___ 25



December 31, 1991

KINGSLEY SERVICE COMPANY
ORANGE PARK SYSTEM
COLLECTING INTERCEPTORS & FORCE MAINS - SCHEDULE S-12

Pipe Beginning Added Retired End of

Description Diameter _of Year During Year During Year __ Year
PVC 8" 45,764 -0- -0- 45,764
PVC 10" 1,906 -0- -0- 1,906
PVC 12" 29,774 140 -0- 29,914
PVC 16" 9,135 -12.660 PR -] 21,795
TOTAL 223.886 23,800 —— 237,686

Outfall Sewer Force Main:

Ductile Iron 12" 1,620 -0- -0- 1,620
Ductile Iron 18" __6.803 ¢ — =0- _6.803
TOTAL —ia423 el L ——l —is423

Gate Valves:

- 4 -0- -0- 3

3" 2 -0- -0~ 2

4" 6 -0- -0- 6

6" 40 1 -0- 41

8" 28 -0~ -0~ 28

10" - -0- -0~ 5

12" 20 2 -0- 22

l6" 3 2 =0- )

TOTAL 108 ] =0~ 113
Manholes 3.147 42 =0~ 3,189

Page 5-12C

Page_26 )23



UTILITY Nere:_ Kingsley Service Company
SYSTEM NavE :_ Orange Park,

YEAR OF REPORT |
DECEMBER 31, 1991 !
]
L]

Total Capecity v i o o o - H !

‘average Daily Flow _ _ | H 1 i

— e —— ——— —

Effluent Disposal  _ _ | _ _ _ _ o oo o e LA R B ok = o !

Total Gallons of ! ' | '
i Sewage Treated _ _ _ E** 1,546,585,000
] "

OTHER WASTEWATER SYSTEM INFORMATION

1. Maximum number of ERC’s * which can be served. 5,970,000 /_275 = 21,709 _ _ _

2. Estimated annual increase in ERC's *._ _ _ _ _ _ _ _ . 2 s T IS

3. List permit numbers required by Chapter 17-4, Rules of the Department of
Environmental Regulation (DER) for systems in operation. See S-13A to S-131 _

4, State lans and estimated letion dates for any enlargements of this
5 WApregioul STP for the F‘I A

-

5. If present systems do not meet the requirements of Chapter 17-4, Rules of
the DER, submit the following: N/A
a. Evaluation of the present plant or plants in regard to meeting the DER’s

rules.

b. Plans for funding and construction of the required upgrading.
c. Have these plans been coordinated with the DER?
d. Do they concur?_ _ _ _ _ _ _ — _
e. When will construction begin?_ _ _ _

6. In what percent of your certificated area have service connections been
installed? _ 90 X

% ERC = (Total Gallons Treated / 365 days) / 275 Gallons Per Day

Note: Total Gallons Treated includes both sewage treated and purchased
sawage treatment

R ——————————

* Included both sewage treatment plants, which serves the Orange Park System and the
Heritage Farms System. S-13

»r- ----..--------ﬂ—------——----------——ﬁ-

Page _27

)24



YEAR OF REPORT
DECEMBER 31, 1991

-

UTILITY NAME:

-

SYSTEM NAME :

METERS AND CALCULATION OF METER EQUIVALENTS

- —

TOTAL NUMBER
OF METER

- - - - -

oMnNooQgownNooowmwooooo

ERREEFFEFEREFREEE

-

R AR A S S SRR TR

-

- -

- ——— -

Turbine

c
T

* D = Displacement

CALOULATIONS OF THE WASTEWATER SYSTEMS EQUIVALENT RESIDENTIAL CONNECTIONS

(** 1,546,585,000

15,408

/ 365 days ) / 275 gpd =

(total gallons treated)
** Includes both sewage treatment plants, which serves the Orange Park System and the
$-14

Heritage Farms System

Page _28

1S



Kingsley Service Company
0range Park and Heritage Farms System

'December 31,

FLEMING OAKS SEWAGE TREATMENT PLANT
720,000 G.P.D. Sewage Treatment Plant

1991

Present Average Daily Flow - 417,000 G.P.D. (1991)

Highest Daily Flow 778,000 (June 1991)

Effluent Disposal - Force Main to the St. Johns River

Permit #D010-139744
95% Removal of BOD & TSS

Surge Tank:

Steel Structure - 2' x 4' Bar Screen

Blower #1

Roots Universal RAI
Serial #85 42584
Des 56 U-RAI

I.D. #863-742-020

Blower #1 Motor

Baldor - M3218T

Spec. 36BOIY46

Frame 184T; Series F1084
H.P. 5; 208/230/460 Volts
RPM - 1725

Pump #1 Gorman-Rupp

Serial #650825; Model T3A3B
Motor - Lincoln

3 H.P. 230/460 Volts

Frame 182T, 1755 RPM

Serial #854533

80,000 G.P.D, Plant:

Installed - 1980 - Steel Structure

Blower #1

Roots

Serial #8142600

Des. 610AF

I.D. #820-263-320
Motor - Lincoln

10 H.P.; 230/460 Volts
1745 RPM; Frame 215T
Serial #2685667

8ludge Return Gear Reducer

Baldor Motor; BM 3538
1/2 H.P.; 1725 RPM

Blower #2

Roots Universal RAI
Serial #85 42826
Des 56 U-RAI

I.D. #863-742-020

Blower #2 Motor

U.S. Motor

I.D. #F-3466-00-171

Frame 184T

H.P. 5; 208-230/460 Volts
RPM - 1730

Pump #2 Gorman-Rupp

Serial #650824; Model T3A3B
Motor - Lincoln

3 H.P. 230/460 Volts

Frame 182T, 1755 RPM

Serial #F4542-00-084

Blower #2

Roots

Serial #8546946

Des. 610 AF

IoDo '820"263-320
Motor - Westinghouse
10 H.P.; 230/460 Volts
1745 RPM; Frame 184T
Serial - Tag missing

Page S-13A

Page__ 29

)26



Kingsley Service Company
Orange Park and Heritage Farms System
PLA AR ATED FA L
December 31, 1991

-,
AD DN

150,000 G.P.D. Plant
Installed 1985 - Steel Structure
Blower #1 Sutorbilt Blower #2 Sutorbilt
Model #7MF Model #7MF
Serial #232709 Serial #245074
Motor - Lincoln Motor - Lincoln
Serial #1618206 Serial #1614642
Frame 256T; 230/460 Volts Frame 256T; 230/460 Volts
20 H.P.; 1750 RPM 20 H.P.; 1750 RPM

Sludge Return Gear Reducer

Gear Box Model #4MCTD

Serail #BB4620A-1

Dayton Motor; Model #2N915F
1/3 H.P.; 1725 RPM; Frame D56C

490,000 G.P.D, Plant
Installed 1988 - Concrete Structure

Aeration:

(2) Lakeside Equipment Magna Rotors
Size 42" x 21°'; 6" immersion

#1 Rotor Drive Assembly:

Gear Reducer - Dodge TxT-915; shaft mounted
15.12 to 1
Motor - Reliance; 30 H.P., 1750 RPM, 3/60/230/460 Volt
TEFC - XE-XT
Bearing - (2) Dodge; 4 7/16"; #041874
Pillow Block

#2 Rotor Drive Assembly
Gear Reducer - Dodge TxT-915; shaft mounted

15.2 to 1
Motor - Reliance; 30 H.P.; 1750 RPM; 3/60/230/460 volt
TEFC-XE-XT

Bearings - (2) Dodge; 4 7/16"; #041874
Pillow Block

Clarifier - Lakeside Equipment; Spiravac
42' x 15' - concrete structure
Drive: Winsmith 8MCVD gear reducer, 3000 to 1
Driver by 1/2 H.P.; 1750 RPM; "C" Face Motor
3/60/230/460/Volts; TEFC

Page 5-13B

Page__ 30



Kingsley Service Company
Orange Park and Heritaqe Farms System

December 31, 1991
ELEMING OAKS SEWAGE TREATMENT PLANT

Sludge Return Pumps:

Pump #1 - Gorman Rupp Pump #2 - Gorman Rupp

Model #14C2B Model #14C2B

Serial #514177 Serial #514182

Motor - Baldor Motor - Baldor

Model #M3311T Model #M3311lT

7.5 H.P.; 1725 RPM 7.5 H.P.; 1725 RPM

3/60/230/460 Volt; 213T Frame 3/60/230/460 Volt; 213T Frame
Sludge Draw-Off Pump:

1l - Gorman Rupp
Model #T3A3B

Motor - Reliance; 10 H.P.; 3/60/230/460 Volts
1755 RPM; F215T

Supernate Pump:
Gorman-Rupp, 13A3B, Serial 2985
Motor - Marathon, 2 H.P., 1735 RPM

F182T, Model NVD182TCFL7026BNL
Control Panel - 8S Sta-Com

Air Compressor:

ACP-GA23A3, Serial #488-Al1626; 2 H.P. Baldor Motor,
3/60/230/460 Volts; 1725 RPM, F145T, M3157T

Blowers:
Blower #1 Blower #2
Spencer Roots - 76 6261 C
Serial #269809 Serial #14180-B
Cat.#7030-HMOD Motor - Baldor
540 CFM; 3500 RPM Cat. #M2334T
Motor - U.S8. Motor 20 H.P.; 1760 RPM, F256T
30 H.P; 3510 RPM; F284TS 3/60/230/460 Volts

3/60/230/460 Volts
I.D. E838/P10P224R0O52F

Effluent Pumps:

2 - Gorman-Rupp T4A3 B with 15 H.P, Baldor Motors,
3/60/230/460 Volts; 1760 RPM; F254T; M2513T

Page 5-13C

Page__ 3l

|2¢€



Kingsley Service Company
Orange Park and Heritage Farms System
PLANT AND ASSOCIATED FA ES - SCH

December 31, 1991
FLEMING OAKS SEWAGE TREATMENT PLANT

Chlorination:

Set Wallace & Tiernan 150 Lb. Scales
PR V-2442C Switchover Unit

V 100 W & T Chlorinators

W & T Injectors

Dechlorination:

Installed - September 1990

One each Wallace and Tiernan Sulfurnator, (Dechlorination)
Serial No. AT29560 Model U287573

"V* Notch 10 lb/day

One each Wallace and Tiernan Duel Scale 150 1b.
Installed in a 6'x6'x6'6" Fiberglass Building

Flow Meter:
Manning Ultra Sonic

UTL - 21102A AL-AL-A2-B2 Model
Serial #U62167

Emergency Power:
Onan Generator - Model #300 ODVH-47R29167B, Serial #GB860832489,

1800 RPM, K.W. 300; KVA 375; AMPS 452, Engine Komatsu, 6 cyl.
Diesel; Serial No. 11096; Model 06152TA-A

Lab Equipment:
Centifuge - Raven, Model F10300
P.H. Meter - Fisher, Model 915, Serial #A0229079
Stirrer - Corning; Model PC 31

Chlorine Titrator - Fisher, Model 397; serial #2329
Samplers - (2) Isco; Model 1580; Part #60-1583-005

Page S-13D

Page_32

129



Kingsley Service Company - Orange Park 8ystem

Dacember 31 1991
MILLER STREET SEWAGE TREATMENT PLANT

SEWAGE TREATMENT PLANT -A

5.25 M.G.D. Sewage Treatment Plant Permit No. D010-24884

Extended Aeration Process

5.25 M.G.D. Capacity (3,646 Average G.P.M.)

Present Average Daily Flow 3.624 M.G.D. for Dec. 1991

Highest Daily Flow 5.316 M.G.D. (Oct. 1991)

Effluent Disposal - Force Main to the St. Johns River

Aeration:

Aeration Tank (Concrete):
4- Rotor Brooms (Lakeside) 4" Gear Reducer 7415 H 15, 75 H.P. Ajax
Motors, 230/460/3/60, 1770 R.P.M., F365T

Aerobic Digester (Concrete):

Diffused Air-2 Spencer Turbine blowers with 50 H.P, U.S. Motors,
220/440/3/61.7, 3450 RPM, F324T, 650 CFM

3 Clarifier Tanks (6.0 M.G.D. Capacity) Concrete
Vacuum Type
Digester - 1 Sutorbilt, Model 7M, 1-25 H.P., Wagner Motor,
230/460/3/60, 1450 RPM, F364 and 1-30 H.P. Allis Chalmer Motor,
230/460/3/60, 1750 RPM F286T, 500 CFM
Winsmith gear reducer, series 10 MC V DO with 2820:1 reduction
ratio, 15,650 1lb. torque with 1/2 H.P., Reliance Motor, 1150 RPM,
230/260/3/60, F M56C

Clarifier Equipment manufactured by Lakeside Equipment Corporation

Average B.0.D. and suspended solids removal - B.0.D. 98% T.S.S. 88%

Plant placed in service March 1975
#3 Clarifier placed in service in 1985

Page S-13E
Page_ 33

| 20



Kingsley Sarvice Company - Orange Park System

December 31, 1991

MILLER STREET
Pump Out Station (Concrete):

3-Peerless turbine pumps, 12-MB-1, 8" x 8" x 12" discharge base,
15' setting of 8" comumn W/1" SS shaft, 1400 GPM @ 58' TDH, 30
H.P., G.E., 230/460/3/60, 1760 RPM Motors, F-B286TPl2, 2 each
Gorman-Rupp TBA3b, 30 H.P.,, 1400 GPM

French Drain Pump:

1l each Gorman-Rupp 13A2B, 5 H.P. Ajax Motor, 230/460/3/60, 173
RPM, F104T, 180 GPM @ 30' TDH

Grit Removal: REMOVED FROM SERVICE AND ABANDONED
EQUIPMENT IN STORAGE DATE 4/90
2-50 Torque Tamer 1 1/2" Bore-worm gear reducers (Perfection -
Amer) 750:1 ratio with drag scrapers installed on a pintle chain
guided by a rail powered by 1/2 H.P. Reliance Motor, 230/460/3/60,
1725 RPM, F-M56C

Grit Chamber:

Concrete Structure - size - 21' x 28' x 12' Hycor-HRSA3672-24 x 1;
mdl-RC2024; serial-1803030 driven by Eurodrive motors .5 HP;
230/460 volts; 3 phase serial #850067961-8; type OFT7104; 1700
RPM Eurodrive gear reducers .5 H.P.; 1700 RPM; output 50 RPM; 630
pound in. torque; serial #850067961-8 type R400T7104

Hycor-HRB83672-24 x 1; mdl-RC2024; serial-1803030 motor-Eurodrive;
serial #850068268-8; gear reducer Eurodrive-type R400T7104 Serial
#850068268-8

Hycor-HRS3762 24 x .1, mdl - RL3359, serial #H1907004,
Motor-Eurodrive, type OFT7104, serial #850002057-9
Gear Reducer-Eurodrive, type R400T7104, serial #850002057-9

Stainless Steel-Hytrol conveyor, mdl-CRB; serial 186890;
motor-Reliance, 2 HP, 1725 RPM; 230/460 volts; 3 phase; serial
#P14H0846M-TO; gear reducer, Hytrol S.S.

Wemco Hydrogritter-mdl-12; serial 8999760; motor-reliance; 1/2 HP:
1725 RPM; 230/460 volts; 3 phase; serial #P56H3B822NRR; cyclo
drive; model HVS 3110; serial D024847

Pump number 1 Gorman-Rupp, T3A3-B serial #523829

Pump number Z Gorman-Rupp, T3A3-B serial #608697

Motor number 1 Baldor; Cat #M3311T; 71/2 H.p.' 1725 RPM; 230/460
volts; 3 phase; Frame 213 T;

Motor number 2 Baldor; Cat #M3311T; 71/2 H.p.' 1725 RPM; 230/462
volts; 3 phase; Frame 213 T;

Digester Supernate Pump:

1 each Gorman-Rupp T3A3B, 7.50 H.P. Reliance Motor, 230/460/3/60,
1760 RPM, 213T,400 GPM @ 20' TDH

Page S-13F Ji
Page_34



Kingsley Service cOmpany - Orange Park System

December 31, 1991

MILLER STREET

Air Compressor - Speedaire #IZ 945B, 2 H.P. Marathon Motor,
230/460/3/60, 1735 RPM, F145 T

Effluent Disposal - Force Main to St. Johns River
Auxillary Power - Caterpillar model D343 TA Diesel Electric Set,
rated 275 KW standby, 277/480 volt, 3 phase, 4 wire, 60 Hertz at 1800
RPM, Serial #62B1857
Return Sludge Pump Station: (Installed 1977)
Pump number 1, Gorman-Rupp 6" - 16C2B, 1172 GPM @ 17' TDH, 25 H.P.
Baldor Motor, 1725 RPM, F284T, 230/460/3/60
Pump number 2, Gorman-Rupp 6" - 16C2B, 1172 GP, @ 17' TDH, 25 H.P.
Baldor Motor, 1725 RPM, F284T, 230/460/3/60
Surge Tanks:
2 concrete 60' diameter x 16°
Pumps:

1l Gorman-Rupp T6A3-B; serial 927301
1 Gorman-Rupp T6A3-B; serial 927302

Motors:

1l Baldor, spec. 09A01-1086; Frame 254T; 15 J.P.; 1725 RPM;
230/460 volts 3 phase

1l Balder, spec. O09A01-1086; Frame 254T; 15 J.P.; 1725 RPM;
2307460 volts 3 phase

4 Aeration Units, Areation Industries Aero 2 7.5 H.P. each
4 Floats and rail systems for each aerator

Control for Pumps:

ABB Controller, mdl JO54; serial #8925

Pump Starter:

2 Telemecanigue intergral 32 enclosure by DRG

Aeration:
4 Woods, soft start motor controls for 75 AH.P. motors 460 volts

Sludge Presses:

Parkson, mdl MBL 80, serial 524B982
Parkson, mdl MPL 80, serial 524B982

Page S§-13G
Page__35



Kingsley Se

rvice
RIMERN ¥ N

L

Company - Orange Park System
. ATED F "

»1=1=10] = ) S - SCH
December 31, 1991

MILLER STREET
Sludge Bed Conveyor System: (Installed July 1977)

Model #31 Stone Conveyor, 47' 0" x 18" W, Goodyear plylon belt
1/8" x FS. W/S88 Lacing, 1 - 1/2 H.P., 3 phase drive motor and gear
driver, O.A.L. 60 ft, Gear Driver Reliance, Ident. No 10006104 -
VB, Case No. 79165-80 AV Size - 145WG262B, Ratio 18, 1 1/2 H.P.,
Motor Drive, Reliance, Ident, No. Pl14G3406N-PC, 3 Phase, 1 1/2
H.P., 1730 ROPM, Serial No. E54825

Sludge Bed Sludge Pump: (Installed October 12, 1981)

Pump No. 1, Gorman-Rupp, 4"-T4A3B, 600 GPM @ 15' TDH, 7.5 H.P.
Reliance Motor, 1760 RPM, F213T, 230/460/3/60

Sludge Bed Effluent Pump: (Installed June 22, 1981)

Pump No. 1, Peabody Barnes Submersible Pump, model 3SE154, 170 GPM
@ 28' TDH, 1.5 H.P., 1725 RPM, 230/460/3/60

Degreaser #1

Consists of 4' x 13' Frame. 4 each 5" sprockets B50. 2 each 28°'
B50 chains with F lenghts 12" apart. 28 each wooden flights.
Interchangeable 42" x 28' screen. 5 each pressure sprayers 6' x
3' x 4' grease with air 1lift pump. Driver - 1/2 H.P. Reliance
Motor, 1 RPM 230/460/3/60.

Degreaser #2

8' x 4' drum, screened (nylon) air lift removal of debris, 1 -
Baldor Elec. Motor, 1/4 H.P. 230/460 56C 1140 RPM, 1 - Boston
Planetary gear reducer 5:1, 1 - Boston worm gear reducer 30:1, 3 -
3" drive sprockets, 1 - 2' driven sprocket/stainless steel chain.

Splitter Box:
Concrete - 16' x 22' x 8°
Chlorine Equipment:

2 - Wallace and Tiernan, V-75-VI, 400 pounds Chlorinators, 1 -
Fisher Porter, chlorinator control, 668B115V02, 120 volts
connected to Flow Meter.

Dechlorination Equipment:
Installed September 20, 1990
Two each Wallace and Tiernan Sulfurnators, (Dechlorination)